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Consider when compatible history of severe allergic-type
reaction with respiratory difficulty and/or hypotension
especially if skin changes present

v

Oxygen treatment
when available

v

Stridor, wheeze,
respiratory distress or
clinical signs of shock®

Y

Adrenaline (epinephrine) 1:1000 solution 2
>12 years: 500 micrograms IM (0.5 ml)
250 micrograms if child is small or prepubertal 3
6-12 years: 250 micrograms IM (0.25 ml) 3
>6 months - 6 years:120 micrograms IM (0.12 ml) 8
< 6 months: 50 micrograms IM (0.05 ml) 4

v

Repeat in 5 minutes if no clinical improvement

v

Antihistamine (chlorpheniramine)

>12 years: 10-20 mg IM
6-12 years: 5-10 mg IM
1-6 years: 2.5-5 mg IM

v
h IN ADDITION ﬁ

For all severe or recurrent reactions If clinical manifestations of shock

and patients with asthma give P do not respond to drug treatment

Hydrocortisone give 20 ml/kg body weight IV fluid.®
>12 years: 100-500 mg IM or slow IV < Rapid infusion or one repeat dose
6-12 years: 100 mg IM or slow IV may be necessary

1-6 years: 50 mg IM or slow IV

1. Aninhaled betaz-agonist such as salbutamol may be used as an adjunctive measure
if bronchospasm is severe and does not respond rapidly to other treatment.

2. If profound shock judged immediately life threatening give CPR/ALS if necessary.
Consider slow intravenous (V) adrenaline (epinephrine) 1:10,000 solution. This is
hazardous and is recommended only for an experienced practitioner who can also obtain IV
access without delay. Note the different strength of adrenaline (epinephrine) that may be
required for IV use.

3. For children who have been prescribed Epipen, 150 micrograms can be given instead of 120
micrograms, and 300 micrograms can be given instead of 250 micrograms or 500 micrograms.

Absolute accuracy of the small dose is not essential.
A crystalloid may be safer than a colloid.
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